BEFORE THE POLLUTION CONTROL BOARD

OF THE STATE OF ILLINOIS RCE IVED
SEP 28 2012
IN THE MATTER OF: ) :
ST,
Petition of Emerald Performance ) FBOHL?E?;;% %f; FittLriéll %ODIS
Materials LLC for an Adjusted ) AS 13-_2‘ _y
Standard from 35 Ill. Adm. Code ) (Adjusted Standard)
304.122(b) )
NOTICE OF FILING T mss we s

TO: Clerk, lllinois Pollution Control Board Illinois Environmental

State of Illinois Center Protection Agency

100 West Randolph Street 1021 N. Grand Avenue East

Suite 11-500 P.O. Box 19276

Chicago, IL 60601 Springfield, IL 62794-9276

PLEASE TAKE NOTICE that on Friday, September 28, 2012, we filed the
attached Petition for Adjusted Standard with the Clerk of the Illinois Pollution Control
[...]
standard of 35 Ill. Adm. Code 304.122(b). The pretreatment options also raised various technical
issues including plant personnel safety issues.

C. Post-treatment

Once it was concluded that the Henry Plant could not achieve compliance through single-
stage nitrification, in process reductions or pretreatment options, Brown and Caldwell was

retained to develop preliminary process designs and cost estimates to evaluate other post-

22



treatment alternatives that could reduce the ammonia nitrogen in the effluent from the Henry
Plant. Brown and Caldwell prepared a report in 2004 which contained their evaluation of the
following six alternatives:

1. Alkaline air stripping at different points in the wastewater treatment system (e.g.,
PC tank, PVC tank and secondary clanfier).

2. Struvite precipitation from the combined wastewater influent.
3. Effluent breakpoint chlorination.

4. Single-stage biological nitrification of non-PC wastewater combined with separate
biological treatment of the PC tank discharge.

S. Biological nitrification of combined influent wastewater.

6. Ion exchange treatment of final effluent.
Brown and Caldwell testified regarding these six altematives and their subsequent evaluation of
ozonation and tertiary nitrification as additional potential compliance alternatives

1. Alkaline Air Stripping

Ammonia nitrogen exists in two forms, aqueous and gaseous, and as pH increases the
aqueous form becomes a gas. Thus, by increasing the pH of a wastewater stream it is possible to
strip or remove the ammonia gas. This alternative as investigated involved the use of air
stripping at three separate portions of the treatment system: 1) within the PC tank; 2) within the
PVC tank and 3) after the secondary clarifier discharge; see Exhibit 13, pages 2-1 to 2-2,

Because samples of the PC tank and PVC tank discharges contained greater than 500
mg/L TSS, a packed tower air stripper or horizontal tray stripper would require frequent
maintenance due to fouling. Thus, diffused air stripping and surface aeration processes were
both selected for evaluation in both the PC tank and PVC tank. Due to the slow rate of these

stripping processes, the small amount of ammonia available in these tanks, and the large flow

23



rates of the wastewater into the PC tank and PVC tank, only stripping within the existing tanks
was considered. Building additional tanks and aeration equipment to address ammonia removal
from the wastewater would have offered little additional benefit because the bulk of the ammonia
nitrogen discharged from the Henry Plant is generated in the downstream wastewater treatment
facility. Conventional packed tower air stripping of the wastewater treatment facility effluent
downstream of the secondary clarifier wastewater was selected for evaluation because this is a
well-established stripping technology.

The batch air stripping test results from 1996 for the PC tank, PVC tank and secondary
clarifier wastewater indicated that some ammonia reduction in those wastewaters could be
achieved. A combined removal of ammonia nitrogen from the wastewater, however, of less than
20% would be achieved by treatment of either the PC tank or PVC tank wastewater using surface
aeration stripping technology. This low level of ammonia reduction means air stripping from the
PC tank and PVC tank would not achieve sufficient ammonia nitrogen reduction allow the Henry
Plant to meet the effluent limitation of 35 [ll. Adm. Code 304.122(b). Further, given the present
worth costs (capital, operation and maintenance costs) in 2004 of $2.3 million for PC tank
treatment and $14.1 million for PVC tank treatment, this altemative was also deemed
economically unreasonable in light of the high costs and low ammonia reduction obtained.

The ammonia nitrogen removal achieved from the secondary clarifier was greater than
95% using packed tower air stripping technology. One difficulty wi-th this alternative is that it
would increase total dissolved solids (“TDS”) by more than 20%, which could lead to aquatic
toxicity of the effluent. The most important difficulty with this treatment alternative is its high

operation, maintenance and installation costs, which makes it economically unreasonable with a

24



present worth costs of $14 million in 2004. The costs associated with this alternative are high
because additional equipment is required to remove the ammonia from the off-gas emissions.

2. Struvite Precipitation

This alternative involved an analysis of the ammonia reduction achieved by the
precipitation of struvite (NHsMgPO4.6H,0) from the combined Henry Plant and PolyOne
wastewater. The results of the batch treatability studies indicate that under certain operating
conditions the combined wastewater ammonia concentration can be reduced to approximately 25
mg/L in the treatment plant influent. This treatment process, however, would provide only a
24% reduction in the average final effluent ammonia level at a present worth cost of $5.1 million
in 2004. This alternative also would increase TDS in the Henry Plant effluent.

In sum, struvite precipitation would not result in compliance with the ammonia effluent
limit. Because only a small portion of the wastewater nitrogen load would be removed from the
Henry Plant treatment system by struvite precipitation, and the high cost of implementing this

solution, it was determined to not be a feasible compliance altemative.

3. Effluent Breakpoint Chlorination

Brown and Caldwell also evaluated the use of chlorine to achieve ammonia reduction.
This alternative involved gravity discharge of the seconda-ry clarifier wastewater to a reaction
tank where chlorine gas would be sparged into the tank and caustic soda added to maintain a pH
of approximately 6.9. Following the addition of chlorine, the wastewater would be discharged to
the existing sand filters.

This altenative could meet the ammonia nitrogen as N standard set forth in 35 I1l. Adm.
Code 304.122(b). This treatment option is prohibitively expensive, at a present worth cost of

$9.7 million in 2004. Thus, this alternative is economically unreasonable. This alternative will

25



also dramatically increase effluent TDS and may result in the formation of chlorinated organics
in the effluent.

4, Single-stage Biological Nitrification of Non-PC Wastewater

Brown and Caldwell also examined what level of ammonia reduction would occur by
first-stage nitrification of the non-PC wastewater followed by second-stage biological treatment
of the PC tank wastewater after combination with effluent from the first-stage reactor. Based on
the results of the batch treatability study, it was determined that this was not a feasible
compliance alternative because of the low level of ammonia reduction achi.eved. The percent
ammonia reduction was only 47% and yet had a present worth cost of $4.9 million in 2004.

S. Biological Nitrification of Combined Wastewater

This alternative required pH reduction of the PC tank discharge, followed by river water
addition and combined single-stage nitrification with non-PC wastewater. The results of the
analysis by Brown and Caldwell showed that biological nitrification of the combined wastewater
stream was a technically feasible compliance altemative. This alternative suffers from a lack of
reliability, which is necessary for consistent compliance, because it is sensitive to the variable
characteristics inherent in the wastewater produced by the different batch processes at the Henry
Plant.

Further, biological nitrification is a very costly alternative. Brown and Caldwell
estimated that the present worth costs of this altemnative was $11.7 million in 2004, These costs
make this an economically unreasonable altermative, particularly in light of the associated

reliability concerns.

26



6. lon Exchange

One other compliance alternative analyzed by Brown and Caldwell was ion exchange
treatment of the secondary clarifier effluent using clinoptilolite, an ammonia selective ion
exchange resin, This alternative could meet the ammonia effluent standard of 35 1ll. Adm. Code
304.122(b). The batch treatability test results demonstrated that approximately 50 lbs. of
clinoptilolite would be required to remove each pound of ammonia. This poor removal
efficiency was presumed to be due to the large concentration of competing ions in the effluent..
The poor selectivity of this alternative for removing ammonia precluded further consideration of
jon exchange as a compliance alternative. This alternative had a present worth cost of $5.1
million in 2004.

7. Ozonation

This alternative could meet the ammonia nitrogen as N standard set forth in 35 I1l. Adm.
Code 304.122(b). It was rejected as an altemative due to its high present worth costs of $20.3
million in 2004. Further, this alternative would significantly increase the effluent TDS
concentrations and would likely also convert some of the effluent non-degradable and chemical
oxidation demand (“COD”) into biological oxygen demand (“BOD”), which could cause BOD
effluent limit violations.

8. Tertiary Nitrification

This alternative would involve pumping the secondary clarifier effluent through a
separate aeration basin containing fixed film media where nitrifying bacteria would grow.
Alkalinity and DO would be controlled in this basin to meet the demands associated with
nitrification. Effluent from this tank would be directed to the existing tertiary filtration process

that would be expanded to accommodate the additional solids loading. Results of analyses from

27



the late 1980s and confirmed during the 1990s indicate this process is a technically feasible
compliance alternative. The difficulty with this alternative is that it lacks reliability, which is
necessary to achieve compliance, due to its great sensitivity to variations in wastewater
characteristics that occur with the Henry Plant’s batch processes.

Brown and Caldwell estimated that the present worth costs of tertiary nitrification was
$11.4 million in 2004. It was their conclusion as presented in AS 02-5 that those costs make this
an economically unreasonable alternative, particularly in light of the associated reliability
concerns.

As previously explained, Emerald retained Brown and Caldwell to review the
conclusions presented in AS 02-5 and determine what, if any, changes have occurred since 2004,
The results of the reevaluation work are set forth in Exhibit 13. Brown and Caldwell noted in
their report that some changes were made to the Henry Plant production processes and the
products produced but concluded that these changes did not appreciably alter the alternatives
available for reduction of ammonia nitrogen as N in the Henry Plant effluent. The following

changes made to the wastewater treatment system since 2002 were evaluated:

1. Implemented carbon dioxide (CO,) addition plus 400 gallons per day (gpd) of 98 percent
sulfuric acid in PC Tank versus prior use of acid only.

2. Synthetic flocculent addition only in primary treatment versus prior ferric chloride and
anionic flocculent additions.

3. Synthetic flocculent and synthetic coagulant additions in secondary treatment versus prior
alum and anionic flocculent additions.

4. Curent operation of West and North biotreaters versus prior operation of East and Center
biotreaters also (1.3 million gallons versus 1.9 million gallons of volume).

28



These changes appear to not have caused any appreciable change in effluent quality based on the
average effluent BOD and COD concentrations (consistently at approximately 8 mg/L and 370
mg/L, respectively), from 2002 through 2011. Recent sampling indicates that the effluent
ammonia nitrogen as N and Total Kjehldahl nitrogen (“TKN”) continue to remain comparable
(within 10 percent of each other) indicating near complete hydrolysis of organic nitrogen. The
2012 Brown and Caldwell report found that the wastewater treatment plant still operates at
conditions that would prompt the biological nitrification (Mean Cell Residence Time greater than
30 days, mixed liquor temperatures of 80 to 96°F and DO concentrations of 1.5 to 4.5 mg/L,
effluent alkalinity of greater than 150 mg/L, and effluent orthophosphate-phosphorus
concentrations of greater than 0.5 mg/L), but the lack of nitrification continues to be due to bio-
inhibition to nitrifying bacteria presumably caused by MBT.

Next Brown and Caldwell considered all of the alternatives that were previously
evaluated and which are set forth above and in Exhibit 13. All but three of these alternatives
were re-evaluated. Nitrification alternatives were not reconsidered due to their prior poor
economic viability and the continued presence of significant nitrification inhibition, which made
these treatment alternatives of questionable reliability. The alternatives which they re-evaluated
are listed below using their previous numbering:

1. Alkaline air sﬁipping of PC Tank contents with off-gas collection and treatrnent (prior
Treatment Alternative No. 1 or No. 1).
Alkaline air stipping of PVC Tank contents (No. 2).
Alkaline air stripping of secondary clarifier effluent (No. 3).
Struvite (NHsMgPO, - 6H,0) precipitation from combined influent (No. 4).
Breakpoint chlorination of secondary clarifier effluent (No. 5).

Ion exchange treatment of final effluent (No. 8).
Ozonation of final effluent (No. 9)

S

29



Brown and Caldwell also update the cost estimates developed and presented in AS 02-5 using
scaling by a series of factors to produce equivalent costs for 2011, The capital costs, annual
operating and maintenance costs and present worth costs are presented in Tables 4, S and 6 in
Exhibit 13 and illustrated below as total annualized costs as directed in Worksheet G of the
Interim Economic Guidance for Water Quality Standards, USEPA Office of Water, EPA-823-B-
95-002, March 1995 with the inclusion of inflation adjusted annual operation and maintenance
(O/M) costs.

Comparison of Ammonia Removal and Treatment Annual

Compliance Alternative No.

NH;-N Removal, Ibs/day

~J
~
[\
N
\D
oo
oo
: o~
=4}
S
&
S
oy
=
o~

NH;-N Removal, % 2 98 98 98
Capital * 2 ' _ 9% 1248
om® 403 476 277 1643 1940 24 1948
Total 580 4228 3357 1678 a1l 3196
Total, ¥/Ib NH;-N removed | 227 ss 0 - s 2 66 19

? Based on a 10-year period, 3.5 percent amiual interest and no salvage value.
» Based on 10 year period and 3.0 percent inflation rate.

In summary, the minimum present worth cost for a 98 percent reduction in effluent ammonia
nitrogen was $1.12 million per year at $6.6/lb. of ammonia nitrogen removed (altemative No. 8).
If a 25 percent reduction were provided under alternative No. 8, the present worth costs would be
$343,000 per year at a cost of $8.1/lb. of ammonia nitrogen removed as described in Attachment
C of Exhibit 13.

Brown and Caldwell also evaluated new treatment technologies demonstrated since 2004

which could provide effluent ammonia nitrogen reduction at the Henry Plant. They concluded

30



that none of these technologies are as economically viable as the ones discussed above. The new

technologies evaluated and discussed in Exhibit 14 are:

CASTion Ammonia Recovery Process (ARP)
Ostara Pearl

Liqui-Cel Membrane

Anammox

Anodic Oxidation

In sum, Emerald and the previous owners of the Henry Plant and their consultants Brown
and Caldwell have evaluated a2 number of in-process reductions, pretreatment measures and post-
treatment measures as methods to achieve compliance with the ammonia nitrogen effluent limit
of 35 Ill. Adm. Code 304.122. The results of the evaluation demonstrate that, as was found by
the Board in AS 02-5, there is no alternative that is both technically feasible and economically
reasonable that would allow the Henry Plant to achieve compliance with the ammonia effluent
limit of 35 Ilf. Adm. Code 304.122(b).

V. Proposed Adjusted Standard -- Section 104.406(f)

Proposed Adjusted Standard -- Section 104.406(f)
Emerald proposes the adoption by the Board of the following adjusted standard language: